
Co

2023
Ailsa Craig WWTP

Annual
Performance

Report

Prepared For:                   
The Municipality of

North Middlesex
Operating Authority: 

Reporting Period of January 1st – December 31st, 2023

Issued: March 5, 2024



Table of Contents
Overview ....................................................................................................................................................... 3

System Process Description .......................................................................................................................... 3

Raw Wastewater Collection .................................................................................................................. 3

Inlet Works ............................................................................................................................................ 3

Extended Aeration ................................................................................................................................ 4

Secondary Clarifiers .............................................................................................................................. 4

Tertiary Filters ....................................................................................................................................... 4

Final Effluent Disinfection ..................................................................................................................... 4

Biosolids Handling ................................................................................................................................. 4

Standby Power ...................................................................................................................................... 4

System Facts: ................................................................................................................................................ 5

Influent Monitoring ....................................................................................................................................... 5

Septage Receiving ................................................................................................................................. 6

Influent Data ......................................................................................................................................... 6

Effluent Monitoring....................................................................................................................................... 8

Comparison to Compliance Limits and Objectives ............................................................................... 9

Operating Problems and Corrective Actions............................................................................................... 12

Maintenance Activities ............................................................................................................................... 12

Effluent Quality Assurance .......................................................................................................................... 13

Calibration Records ..................................................................................................................................... 13

Summary of Efforts Made to Achieve Design Objectives ........................................................................... 13

Sludge Generation ...................................................................................................................................... 13

Complaints .................................................................................................................................................. 14

Bypass, Overflows, Spills and Abnormal Discharge Events ......................................................................... 14

Summary of Efforts Made to Achieve Conformance with F-5-1 ................................................................. 14

Appendix A .................................................................................................................................................. 15

Appendix B .................................................................................................................................................. 16



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 3

Overview
The following report was prepared by Ontario Clean Water Agency on behalf of The Municipality of
North Middlesex in accordance with: 

Condition 11(5) (a) through (l) cited in Environmental Compliance Approval #4151-7DPSHZ
issued April 15, 2008, to The Corporation of the Municipality of North Middlesex. 
Schedule E (4) cited in Consolidated Linear Infrastructure Environmental Compliance Approval
CLI-ECA) # 002-W601 issued September 26, 2023, to The Corporation of the Municipality of

North Middlesex. 

System Process Description
The Ailsa Craig WWTP is located at 4381 Elginfield Road, Ontario. The plant is an extended aeration
secondary treatment facility, with a rated capacity of 1,210 m3/ d and comprised of the following
components. 

Wastewater collection system and pumping stations
Preliminary treatment facility consisting of screens and grit removal
Extended aeration tanks consisting of biological treatment and supplementary treatment
system
Tertiary treatment facility
Ultraviolet ( UV) Light Disinfection system
Biosolids handling consisting of aerobic digester and biosolids storage

Raw Wastewater Collection
Raw sewage typically flows by gravity through the collection system. Where gravity flow is not possible
due to elevation restrictions, there are three pumping stations: New Ontario, Bear Creek, and William
Street.  

New Ontario and Bear Creek Pumping Stations have two submersible pumps each (1 duty/ 1 standby). 
These pumps have a rated capacity of 23.9 L/ s and 19.0 L/ s, respectively. Pumped sewage from the New
Ontario and Bear Creek Pumping Stations flows into the William Street Pumping Station. The William
Street Pumping Station has three pumps (2 duty, 1 standby); each with a rated capacity of 29 L/ s. The
William Street Pump Station pumps sewage to the Ailsa Craig WWTP via a 150mm forcemain.  

Milltronics monitor wet well levels and control the start/ stop cycle of all pumps as well as high-level
alarms. There are also back-up float alarms at all pumping stations. The William Street Pumping Station
has an emergency back-up generator.  

Both Bear Creek and William Street Pumping Stations have sewer overflows. Bear Creek flows into the
McIntyre Drain and then into the Ausable River. William Street flows directly into the Ausable River.  

Inlet Works
Raw sewage flows from the collection system and the three pumping stations into the wet well. Raw
sewage passes through an automatic bar screen on route to the vortex grit removal system equipped



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 4

with an airlift pump and a grit classifier. Grit is removed and conveyed into a bin that is sent to landfill
for disposal. Raw sewage continues to flow by gravity to the aeration tanks. 

Extended Aeration
Ailsa Craig WWTP is equipped with two aeration tanks with fine bubble diffusers. Following screening
and grit removal operations, wastewater flows by gravity through a 600 mm open channel and is
discharged directly into the aeration tanks through one inlet port per tank. Aeration tanks operate
continuously on a flow displacement basis utilizing the extended aeration activated sludge process as
the basis for treatment. 

As wastewater is introduced into the aeration tanks and is mixed with the tank contents, oxygen is
continuously supplied to the mixed liquor, which converts the substrate supplied to the aeration tanks
to carbon dioxide, metabolic end products, and additional biomass. 

Three positive displacement air blowers provides for the necessary oxygen requirements for the
aeration process. 

The phosphorus removal system consists of one polymerized aluminum sulphate (alum) feed system
with three chemical feed pumps discharging into the aeration tanks inlet. 

Secondary Clarifiers
Sewage is split amongst two centre feed round clarifiers. Return activated sludge (RAS) collected from
clarifiers can be transferred to the aeration tanks or waste activated sludge (WAS) is discharged to the
digester.  

Tertiary Filters
Effluent from the secondary clarifiers flows by gravity into the influent channel of the tertiary filters. 
Each filter cell is equipped with an underdrain system supporting the filtration media. Flow passes
through the filter media by gravity; impurities such as suspended solids are trapped in the filter media. 
The filtered water from the effluent channel is discharged over the effluent weir into the influent
channel of the UV that conveys the effluent to the UV disinfection process. 

Final Effluent Disinfection
Filtered effluent flows into the UV channel where it is disinfected by the UV light before being
discharged to the Ausable River. The UV system consists of one bank (2 banks for future flow) each
comprised of three modules with four lamps per module within one disinfection channel.  

Biosolids Handling
Biosolids are digested aerobically in one of the two aerobic digesters. Digested biosolids are then stored
in a glass- fused steel storage tank with a holding capacity of 2,100 cubic meters. Biosolids are land-
applied in accordance with the Nutrient Management Act. 

Standby Power
The wastewater treatment plant has an automatic standby generator which will operate essential
components when a utility power failure occurs. 



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 5

System Facts: 
Environmental Compliance Approval (ECA)          # 4151-7DPSHZ ( issued April 15, 2008) 
Consolidated Linear Infrastructure ( CLI) ECA                   # 002-W601 ( issued September 26, 2023) 
Rated Capacity 1,210m3/ d
Receiving Water Ausable River

For 2023, the Alisa Craig WWTP and Wastewater Collection ( WWC) System were operated in accordance
with the provincial regulations as required in ECA # 4151-7DPSHZ and CLI-ECA # 002-W601.  

Influent Monitoring
The Alisa Craig WWTP is rated to treat an average daily flow of 1,210 m3. Refer to Figure 1 for a
comparison of the average daily flow for the last seven years against the rated capacity of the plant. In
2023, the WWTP was at 58% of the rated capacity. This capacity, however, is based on raw influent
capacity as defined in the ECA and does not reflect projected capacity once development is taken into
account.  

Figure 1: Influent Flows 2017-2023

The raw sewage average daily flow in 2023 was 704 m³/ d versus 539 m³/ d in 2022.  This 30% annual
increase was due to wet weather throughout the year. Refer to Figure 2 for 2023 average daily flows by
month and the corresponding annual average.   

0

200

400

600

800

1000

1200

1400

2017 2018 2019 2020 2021 20222023Flow (
m3/

d)a Average Daily Flow ( m3/d)



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 6

Figure 2: Average Daily Flows by Month

Septage Receiving

The Alisa Craig WWTP did not accept septage waste into the septage tank in the headworks building
during 2023. As no septage was received there were no samples obtained to meet requirements as per
ECA Condition 9 Table 4.  

Influent Data
The influent is monitored for Biochemical Oxygen Demand ( BOD5), Total Suspended Solids (TSS), Total
Phosphorous ( TP) and Total Kjeldahl Nitrogen (TKN) on a monthly basis by means of composite sample. 
These parameters are measured against the design criteria of the Ailsa Craig WWTP. Values above
design concentration can result in ineffective treatment of raw sewage and can lead to limit
exceedances. No influent parameters exceeded the design criteria for the Ailsa Craig WWTP in 2023. As
well, all parameters were lower than their 2022 averages. This is likely due to increased precipitation as
seen in the increased average daily raw flow for 2023. 

In 2023, the average raw BOD5 concentration was 80 mg/ L, a 55% decrease from 2022. Refer to Figure 3
for a comparison of 2023 monthly raw BOD5 concentrations to 2022 concentrations.   

0

200

400

600

800

1000

1200

1400

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov DecAvgFlow (
m3/

d)Month 2022 Average
Daily Flow

m³/d)2023 Average
Daily Flow

m³/d)Design Average Flow (1, 210



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 7

Figure 3: Raw BOD5 Concentrations

In 2023, the average raw Total Suspended Solids concentration was 74 mg/ L, a 44% decrease from 2022. 
Refer to Figure 4 for a comparison of 2023 monthly raw Total Suspended Solids concentrations to 2022
concentrations.   

Figure 4: Raw TSS Concentrations

In 2023, the average raw Total Phosphorus concentration is 2 mg/ L, a 43% decrease from 2022.  Refer to
Figure 5 for a comparison of 2023 monthly raw Total Phosphorus concentrations to 2022
concentrations.   

0

50

100

150

200

250

300

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov DecAvgConcentration (
mg/

L)Month 2022 BOD5 ( mg/L)2023 BOD5 ( mg/L)

Design

Criteria

0

50

100

150

200

250

300 350 Jan Feb Mar Apr May Jun Jul Aug Sep OctNov
Dec

AvgConcentration ( mg/ L)Month 2022 TSS ( mg/ L) 2023 TSS (



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 8

Figure 5: Raw TP Concentrations

In 2023, the average raw Total Kjeldahl Nitrogen concentration is 20 mg/ L, a 37% decrease from 2022. 
Refer to Figure 6 for a comparison of 2023 monthly raw Total Kjeldahl Nitrogen concentrations to 2022
concentrations.  

Figure 6: Raw TKN Concentrations

Effluent Monitoring
Effluent from the Alisa Craig WWTP is sampled on a weekly basis by composite sample. Effluent is
analyzed for Carbonaceous Biochemical Oxygen Demand ( CBOD5), Total Suspended Solids, Total

0

2

4

6

8

10

12

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov DecAvgConcentration (
mg/

L)Month 2022 TP ( mg/L)2023 TP ( mg/L)

Design

Criteria

0

5

10

15

20

25

30

35

40 45 Jan Feb Mar Apr May Jun Jul Aug Sep OctNov
Dec

AvgConcentration ( mg/ L)Month 2022 TKN (mg/ L) 2023 TKN (



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 9

Phosphorous and Total Ammonia Nitrogen ( TAN). Grab samples are collected weekly and tested for
E.coli, pH and temperature. For details on objective and limit exceedances refer to ‘Summary of Efforts
Made to Achieve Design Objectives’. 

Comparison to Compliance Limits and Objectives

The average monthly effluent (CBOD5) concentration in 2023 was 2.3 mg/ L, a 13% increase from the
annual average in 2022. All objectives and limits were met. Refer to Figure 7 for a comparison of 2023
monthly effluent CBOD5 concentrations to 2022 concentrations.    

Figure 7: Effluent CBOD5 Concentrations

The average monthly effluent Total Suspended Solids concentration in 2023 was 2.6 mg/ L. There was no
change from the annual 2022 average. There was one objective exceeded in May, 2023, but no limit
exceedances. Refer to Figure 8 for a comparison of 2023 monthly effluent Total Suspended Solids
concentrations to 2022 concentrations.    

0

2

4

6

8

10

12

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov DecAvgConcentration (
mg/

L)Month 2022 CBOD5 ( mg/L)2023 CBOD5 (

mg/L)Limit ( 10mg/L)Objective (



Ontario Clean Water Agency – Alisa Craig WWTP & WWC 2023 Annual Performance Report
Page | 10

Figure 8: Effluent TSS Concentrations

The average monthly effluent Total Phosphorus concentration in 2023 was 0.18 mg/ L, a 64% increase
from the annual average in 2022. There was one objective exceedance in May 2023, but no limit
exceedances.  In July 2023, the objective was met as the monthly average with significant digits did not
exceed the objective. Refer to Figure 9 for a comparison of 2023 monthly effluent Total Phosphorus